‘T’ P SOLID GSX Enclosure system
ower needs control

[PM X-Y PER-A \

Mounting instructions Type X Y T—F °
B PM 1-1 PER-A 199,7 50 e [ia[aJa]e]a e a]a[s]e]n]s|Ts e eIs|s|s[aTa s s s s]sIa
Montage anleltung > goooo0000o000000doo00ododooooodn
N dil . PM 1-2 PER-A 199,7 200 00000000000000000000000000000
: o o o o o o o o o o o o o o o o o o o o
avodlio za montazo PM1-3 PER-A 199’7 350 DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD
InStrUKCJe montazu PN 14 PERA 199’7 300 DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD
UpUte za montazu Em 2; ggsﬁ ::g’; 25000 DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD
@ Montazr'“ névod PM 2-3 PERA 449’7 350 > DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD
PM 2-4 PERA 4497 500 O0000000000000000000000000000
. o o ) o o o o o o o o o o o o o o o o o o o o
@ Navod I"I.a montaz PM 3-1 PER-A 699,7 50 S Ta T al= = eTa =] als]TTa]s s aTs]=]Tals = s =]
(HU Szerelesi utmutato PM 3-2 PER-A 699,7 200 DEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDEDED
NS v PM3-3PER-A | 6997 | 350
@ Montavimo instrukci ja PM 5.4 PERA 6997 200 DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD
MHCTPYKUMS 3@ MOHTaX -
(V) Montazas instrukcija X
EsD Paigaldusjuhend
[O18 18(0]
of7 17]0
5 o o 5
ope 0000000000 00000000000000000000 160
Alis 00000000000000000000000000000 1510
. 5 000000000000000000000000000000 5
14 oo of14 0000000000000000000000000000 14[0
° ° 000000000000000000000000000000 ° °
13 o0 ons 0000000000000000000000000000 13|10 o0 13
12 oo Alia 000000000000000000000000000000 126 oo 12
| 5 0000000000000000000000 5 .
11 o 000000000000000000000000000000 1[0 oo 11
E[ ° 0000000000000000000000000000 ° °
10 ° oro 000000000000000000000000000000 100 Clhol ™
9 oo ole O0000000000000000000000000000 916 o 9
. 5 000000000000000000000000000000 5 .
8 oo o|8 00000000000000000000000 8 |0 oo 8
° ° 000000000000000000000000000000 ° °
70 e o|7 0000000000000000000000000000 719 o0 7
6 170 Ale 000000000000000000000000000000 6 o o 6
o 5 0000000000000000000000000000 5 o
5 el|| oo ols 000000000000000000000000000000 5|0 oo 5
° ° 0000000000000000000000000000 ° °
4 o4 000000000000000000000000000000 410 4
3 ol 0000000000000000000000000000 316 3
- o o o o -
2 0|2 2 |0 2
1 o)1 1 0] 1
Hole dimension
(Wymiary otworu)
L]
=
95
No. Type ETI Name Pcs. No. Type ETI Name Pcs.
1 |LG-V Support 4 1 |LG-V5 Support 4
2 |AST 4.8x9.5 |Tapping screw 8 2 |AST 4.8x9.5 |Tapping screw 8
3 |AW-RE5 Washer M5 DIN9021 Zn 4 3 |AW-RE5 Washer M5 DIN9021 Zn 4
4 |AS-C5x10 _ |Screw M5x10 DIN7985 Zn 4 4 |AS-C5x10  |Screw M5x10 DIN7985 Zn 4

—

12 WP-A

0° / Y

9 0 N
N 0? Q
N o o
Q| | || « N
§ a1~ o

=]
Q) [ 2 Q
9 0 N
N 0? Q
N 0 o
Q| B N
Sl 2 c} N
N 0? N

— 9] Screwdriver PH2
(Wkretak PH2)

B16.08 | 981000507




